

PABRON COUGH SUPPRESSANT SOLUTION

Designated Class 2 OTC drug

Cough medicine

◆PABRON COUGH SUPPRESSANT SOLUTION moistens sore throat, and relieves such symptoms as annoying cough and sputum. ■As the drug does not contain caffeine that prevents drowsiness, it can be used at night time when continuing coughs makes it difficult to get to sleep. ■The lightly sweetened syrup is easy to take.

Indication

Cough and sputum

Dosage and administration

Measure the following dose with the graduated cup enclosed, and take the drug after or before a meal 3 times daily. In addition, you may take the drug once at bedtime. You may take the drug up to 6 times daily when necessary; however, in this case, you must take the drug at an interval of about 4 hours.

Adults (15 years or over): 10 mL per dose, 3 times daily

12 to 14 years: 6 mL per dose, 3 times daily

Children under 12 years old: Do not take this drug.

Comply with the prescribed dosage and administration instructions.

When allowing children to use the medicine, a guardian must be present to watch and tell such them how to use it.

Wipe the mouth of the jar with a clean gauze before closing the cap. (The solidified liquid may make the cap difficult to open.)

This is an oral liquid drug that contains a herbal extract. Sedimentation may occur in rare cases. Shake well before taking the drug.

ingredient and amount

In 60 mL

Dihydrocodeine Phosphate 30mg

dl-Methylephedrine Hydrochloride 50mg

Chlorpheniramine Maleate 8mg

Guaifenesin 200mg

Platycodon Root Fluid Extract 0.8g

Cherry bark Root Fluid Extractt 1.2g

Excipients

citric acid,Sodium citrate,Sodium Fumarate,Sugar,D-Sorbitol ,Glucose,Butyl parahydroxybenzoate,Sodium benzoate,Sodium metaphosphate,Caramel,Anhydrous ethanol,flavor,Glycerin,Vanillin,

Precautions

When not to use the product

(If you do not follow these instructions, the current symptoms may worsen or adverse reactions/incidents are more likely to occur.)

This product should not be used in the following persons:

Children under 12 years old.

This drug should not be taken together with the following drugs:

Other expectorants, cold medicine, sedatives, or internal medicines containing antihistamines (internal medicine for rhinitis, medicine for motion sickness, and medicine for allergies, etc.)

●After taking this drug, do not drive a car or operate machinery (sleepiness may occur).

For those who are lactating, do not use this medicine or avoid lactating while using this medicine.

● Do not take this medicine in excess amount or for a long time.

Consultation

●The following persons should contact a physician, pharmacist, or registered salesperson for a consultation before administration.

Patients undergoing medical treatment from a physician

Pregnant women or women suspected of being pregnant.

The elderly

Patients who have experienced allergic symptoms associated with drugs, etc.

Persons with the following symptoms:

hyperthermia

urination difficulty

Persons diagnosed as having the following

heart disease

Hypertension

Diabetes
Glaucoma
thyroid disease
Respiratory functional disorder, obstructive sleep apnea syndrome, adiposity
● If the following symptoms are observed after taking this drug, these may be adverse reactions, so immediately discontinue the use of this drug, and show this document to your physician, pharmacist, or registered salesperson for a consultation.
Skin
rash/redness
itching
Gastrointestinal system
Vomiting
Vomiting
Loss of appetite
Neuropsychiatric system
dizziness
Urinary system:
urination difficulty
The following serious symptoms may occur in rare cases. In such cases, immediately seek medical aid from a physician.
Aplastic anemia: Symptoms, such as bruises, nose bleeds, bleeding gums, fever, pale appearance of skin and mucosa, fatigue, palpitations, shortness of breath, becoming dizzy from feeling sick and blood in the urine, etc. may occur.
Agranulocytosis: Symptoms, such as acute high fever, chills and sore throat, etc. may occur.
Respiratory depression: shortness of breath, breathing difficulties, etc., may occur.
● The following symptoms may be observed after taking this drug. If these symptoms persist or worsen, discontinue the use of this drug, and show this document to your physician, pharmacist, or registered salesperson for a consultation.
Constipation, drowsiness
Dry mouth
● When symptoms do not improve even after taking the medicine 5 to 6 times, stop taking this medicine and consult a physician, pharmacist or registered salesperson, being sure to tak...

Precautions for storage and handling

Avoid direct sunlight, and store the product in a cool place with an air tight closure on.
Store the product beyond the reach of children.
Do not transfer the drug to other containers. (It may lead to misuse or quality deterioration)
Do not use the product past the expiration date. Even before the expiration date, use the product within 6 months after it is opened (to assure the quality).

51

【Disclaimer on Multilingual OTC Product Information】

- This product is a pharmaceutical product approved under a Japanese law, the Law for Ensuring the Quality, Efficacy and Safety of Drugs and Medical Devices, with a view to its sale and use in Japan.
- Multilingual product information is a translation of the product labeling written in Japanese and provided for your information only. It does not warrant that its contents and the product itself conforms to laws and regulations in countries other than Japan.
- Multilingual product information is a tentative translation by the provider (or Our Company), and may be modified or altered without notice.
- The provider (or Our Company) assumes no responsibility for any occurred problem attributable to the contents of the multilingual product information.